
Green Bay Metropolitan Sewerage District Request for Proposal

For

Pump Station and Headworks Project 

NEW Water, the brand of the Green Bay Metropolitan Sewerage District, is seeking a professional consultant 
for engineering services to complete an engineering design for the Pump Station and Headworks Project at its 
Green Bay Facility (GBF) based on the following information, requirements, and criteria. 

1. Description of Project

NEW Water has completed a Facility Plan for the Green Bay (GBF) and De Pere (DPF) Wastewater Treatment 
Plant Facilities.  This Facility Plan focused on developing a phased approached in addressing long term needs 
for the two wastewater treatment facilities to meet its peak flow capacity limitations, operation and maintenance 
challenges, and address overall aging infrastructure. The phased approach for capital improvement projects 
identified in the facility plan provides flexibility to affordably meet the changing needs at both facilities. Presently 
The Facility Plan for the Green Bay and De Pere Facilities lists 10 projects for GBF and 5 projects for the DPF 
which includes this GBF Pump Station and Headworks Project.  

The GBF consists of a liquid treatment train of metro and mill waste pumping, screening, primary clarification, primary 
sludge grit removal, activated sludge configured for enhanced biological phosphorus removal (EBPR), secondary 
clarification, and disinfection with sodium hypochlorite and de-chlorination with sodium bisulfite. The solids handling 
treatment train includes sludge thickening with gravity belt thickeners and gravity thickeners followed by anaerobic 
digestion, centrifuge dewatering, and ending with solids drying and incineration.  

The existing metro and mill waste pumping, screening, and grit removal processes at GBF consists of influent 
mechanical bar screens (trash racks), dry-pit centrifugal pumps, fine mechanical bar screens with 
washer/compactors, and primary sludge (PS) grit removal and handling.  

Raw wastewater enters the pump station through a 108-inch interceptor sewer that flows to two coarse bar 
screens with 2-1/2-inch opening and capacity of 110 mgd each. Metro pumping consists of 4 dry-pit centrifugal 
pumps (3 in service, 1 standby) located in the pump station building with a total capacity (if all 4 pumps are in 
service) to pump 160 mgd and a firm capacity of 120 mgd. Mill waste pumping consists of 3 dry-pit centrifugal 
pumps, two with a capacity of 10.9 mgd each and one with a capacity of 6.48 mgd. All pumps are located in the 
pump station building. 

The GBF has four existing influent fine screens with ¼” (6 mm) spacing located in the headworks Building. The 
existing fine screens have a design capacity with all units in service of 110 mgd. Screening includes two washer 
compacters and screw conveyors to convey screening to a dumpster. 

Grit removal at the GBF consists of six PS pumps, PS grit removal with four TeaCup® Hydrocyclone grit removal 
systems (sized for 400 gpm continuous flow each) paired with two GritSnail® classifiers. The TeaCup® systems 
have since been modified to become SlurryCup® systems. Refer to the table below for total weight of screenings 
and grit remove at the GBF on an annual basis. 



Screenings & Grit 
Total Weight (lbs) 

2018 581,260
2019 471,860
2020 647,520
2021 490,988
2022 480,040

2. Drivers for the Project 

Planning Projection and Design Criteria 
The original planning period for the GBF Pump Station and Headworks Project is 20 years and the design 
year is 2045. See "Facility Plan for the Green Bay and De Pere Facilities", and Appendices for Technical 
Memorandums, for more information. The 2040 flows and loads from the facility plan shall be adjusted to meet 
the 2045 design year of this project. Components of the GBF Pump Station and Headworks Project are listed 
below and described in the Facility Plan for the Green Bay and De Pere Facilities.

Primary Project Drivers 
 Aging Equipment:  Influent pumping and headworks equipment is at the end of its useful life and in need of 

replacement.   

 Operational Challenges:  

o Fine screening facility does not capture a sufficient amount of rags, plastics, and other trash due to 

hydraulic limitations from elevated flow velocities in the channels. 

o Elevated water level in the channels cause overflow into the two available bypass channels (set to 

overflow at 110 mgd), which have no screening capability. 

o Existing washer/compactor units plug and have performance issues, especially during high flows. 

o The sludge grit removal system does not adequately remove grit to protect downstream thickening 

equipment, pumps, and anaerobic digestion. 

 Hydraulic Limitations: Influent pumping and screening equipment have present hydraulic limitations. 

o The 120 mgd firm capacity for influent pumping does not provide sufficient capacity for the projected peak 

hour flows. 

o The screening facilities’ 110 mgd design capacity, is lower than the design flow for the trash racks and 

the influent pumps.  

Pump Station: Process/Mechanical 

 Metro and Mill Pumping – Includes replacement of all metro and mill pumps to meet required design 
flows, suction and discharge piping, flow control gates, valves and flow meters.  
o Evaluate number of pumps and pump sizes to meet both high and low flow conditions. 
o Evaluate pumping capacity and turndown at various wetwell elevations to optimize pumping 

hydraulic efficiency. 
o Evaluate feasibility to install all pumps with same impeller rotation direction to minimize spare parts.  
o Study to evaluate pump starter options (e.g. variable frequency drives, eddy current drives, etc.).  
o Evaluate number of pumps which could be started and operated if power is lost with existing diesel 

and natural/biogas generators. 
o Inspect metro and mill wetwell structures and equipment to evaluate the need for structural or 

equipment repairs or improvements. 

 Study relocating discharge of plant drain piping and automatic sampling to simplify NEW Water’s 



customer billing practices. Relocation of plant drain piping may require new wetwell and approximately 10 
mgd pumping system. 

 Replace building dewatering pumps, valves, piping, controls, etc. 

 Replace building sump pumps, piping, valves, controls, etc. and address system plugging issues. 

 Identify changes to wetwell spray water system for more effective operation.  

Pump Station: Structural/HVAC 

 Replace building elevator. 

 Improve cold weather inlet isolation for air handling units to prevent freezing. 

 Evaluate hot water supply and return piping, valves, pumps, and heaters for replacement or removal. 

 Replace stairs that are corroded near the bottom of the drywell. 

Pump Station: Electrical/Controls 

 Electrical gear and controls shall be moved to its own room or new building. 
o Replacement of all electrical gear (i.e. transformers, switchgear, distribution centers, MCCs, 

panelboards, motor starters, etc.).  

 Evaluate condition of power feed lines (i.e. Line 135 and Line 137) from the primary sub-station 
to pump station transformers and to pump station switchgear. 
o Main building transformers P1 and P2 on Lines 135 and 137 shall be replaced.  

 Evaluate installing another redundant feed line from the compressor sub-station to the pump 
station. 

 Replace switchgear emergency battery backup system and add emergency shower and eye 
wash station. 

 Add a quick connection for portable generator hook up. 
o Replacement of all controls infrastructure (i.e. redundant PLCs, HMIs, SCADA computer, etc.) 

 Replace process equipment local control stations. 

Headworks: Process/Mechanical 

 Replacement of all process equipment and appurtenances in the headworks building (i.e. flow control 
gates, fine mechanical screens, conveyors, screenings washing/compacting, grit removal, grit classifiers, 
actuators, valves, piping (except new TEF line), flow meters, instrumentation, etc.). 
o Evaluate alternative screening and grit removal technologies. 
o Increase fine screening capacity, this may require adding mechanical screens to the two bypass 

channels and modifications to the channels to facilitate screen installation and operation. 

 Evaluate capacity needs and replacement of primary clarifier scum pumps, valves, flow meters, and 
piping. 
o Evaluation of degritted sludge pumping system capacity to sludge and scum handling. 

 Addition of a fourth forcemain for conveying primary scum to scum handling.    

 Evaluation of hydraulic profile from pump station to primary clarifiers.  
o At flows above 40 mgd headworks influent flow control gates flood when one channel is isolated. 
o See Attachment C - Facility Plan GBF North Hydraulic Model 

 Replace heated pressure washing cleaning system. 

Headworks: Structural/HVAC 

 Replace all exterior manway and overhead doors  
o This item does not include the two large overhead doors on the building’s east side. 

 Channel expansion joint replacement 



 Replace all headworks HVAC equipment, piping, and appurtenances.  
Headworks: Electrical/Controls 

 Electrical gear and controls shall be moved to new room or building. 
o Replacement of all electrical gear (i.e. transformers, MCCs, panelboards, motor starters, etc.).  
o Improvements to controls infrastructure  

 Replacement of process equipment control panels, SCADA Computer, etc. 

 Add remote I/O racks for new process equipment from existing headworks PLC. 

 Replace process equipment local control stations. 

Items for Both Pump Station and Headworks 

 Demolition of unused piping and conduit that has previously been abandoned (e.g. 200° wash water 
piping). 

 Cleaning building’s exterior 

 Paint building’s interior 

 Increase Wi-Fi reliability and relocate or add cameras to address operational and security concerns 

 Improve bathrooms and corresponding supporting equipment (e.g. hot water heaters, etc.). 

 Replace building roof drains and floor drains, replace exposed drain piping, and evaluate drain piping 
prone to plugging. 

 Relocate or replace lighting based on process equipment layout.  

 Replace gas detection systems except for pump station drywell. 

 Condition and capacity assessment to determine if hoists and traveling bridge cranes should be repaired 
or replaced. 

 Assess condition of two 48” metro forcemains and 36” mill waste between pump station and headworks. 

 Evaluate capacity needs and replacement of service water and potable water piping back to watermains.  

 Replace existing level transmitters and evaluate alternative technologies. 
o Replace corroded level transmitter control air piping and electrical conduit. 

 Evaluate innovative infrastructure improvements to help increase electrical efficiency and energy 
reduction. 

 Add sump pumps to high voltage manholes 

 Replacement of wastewater automatic composite samplers and sample tubing. 

 Evaluate control air piping for replacement. 

3. Scope of Services 
The Scope of Services to be provided by the Consultant under this proposal is as follows:

A. Project Management 

The Consultant shall support NEW Water by managing the project to coordinate work efforts of all design 
disciplines, monitor the project budget and schedule, and keep NEW Water informed of project progress and 
issues necessary for the success of the project. The following activities shall be performed: 

1. Meetings: 

The Consultant shall provide meeting agendas and materials which may require NW’s review before 
meetings to facilitate meeting discussions. Within one week following the meetings, a summary of 
meeting discussions and decisions made will be sent to NW. 



2. Project Kickoff Meeting  

The Consultant shall conduct a kick-off meeting with NEW Water, including review of the following items: 

 Project objectives – Consultant shall conduct a team project goals and objectives session for the 
purpose of ensuring all project team members understand the project goals and objectives. Include 